
79

Chapter 2
Waste Treatment in the Pharmaceutical 
Biotechnology Industry Using Green 
Environmental Technologies

Lawrence K. Wang, Mu-Hao Sung Wang, Nazih K. Shammas, 
and Ping Wang

Nomenclature

k	 Maximum substrate utilization rate
Ki	 The partitioning coefficient, also called the vapor-liquid equilibrium  

constant
Ks	 Half saturation constant
P	 Total pressure
Pi	 Vapor pressure of the pure substance at the operating temperature
ri	 Activity coefficient of organic compound i in the wastewater at a certain 

temperature
Vi	 Mole fraction of organic compound i in the vapor phase
Wi	 Mole fraction of organic compound i in the wastewater phase

L. K. Wang (*) 
Lenox Institute of Water Technology, Latham, NY, USA 
[...]
waste stream, especially in small quantities. Carbon adsorption method is widely 
used in tertiary treatment.

The feasibility and extent of recovery and purification are governed largely by 
the quantities involved and by the complexity of the solvent mixtures to be sepa-
rated. If recovery is not economically practicable, the used solvents may have to be 
disposed of by means of incineration, landfilling, or contract disposal. It is expected 
that some solvents can still be present in the wastewater even after an effort for 
recovery. Further removal of solvents can be accomplished in the end-of-pipe treat-
ment in the combined overall waste stream.

Advanced physicochemical treatment processes available for treating the phar-
maceutical wastewater include coagulation and clarification, dissolved air flotation 
(DAF), flotation-filtration (DAFF; filtration can be either sand filtration or GAC 
filtration), granular activated carbon (GAC) adsorption, powdered activated carbon 
(PAC) adsorption, wet air oxidation (WAO), supercritical water oxidation (SCWO), 
Fenton oxidation, UV photocatalytic oxidation, ultrasound oxidation, air stripping, 
distillation, electrochemical oxidation, ozonation, membrane filtration (MF, UF, 
RO, ED, MBR), or other advanced oxidation processes (AOP), combined oxidation-
reduction process, etc. Evaluation of these processes is presented in Sects. 2.7.7.1 
and 2.7.7.2. Of these advanced treatment processes, DAF, DAFF, GAC, air strip-
ping, distillation, and membrane processes are suitable for recycling and reusing of 
chemical compounds and/or water. In view of the pollution load reduction and 
chemical cost saving, it is necessary to recover chemical compounds or raw materi-
als as much as possible. In view of the scarcity of water resources, it is necessary to 
understand and develop methodologies for the treatment of pharmaceutical waste-
water as part of water management. While most of the advanced treatment pro-
cesses are technically feasible for treating the pharmaceutical wastewater, their 
economical feasibility needs to be carefully evaluated before any implementation.

2.6.4 � End-of-Pipe Treatment Technologies

End-of-pipe treatment is mainly designed to treat a number of pollutants in a plant’s 
overall waste stream before it is discharged directly to a body of surface water, 
although it is sometimes used for pretreating the waste stream when a wastewater is 
designed for indirect discharge, i.e., discharging to the POTW for further treatment. 
The pretreatment for pharmaceutical waste is mainly for reducing the toxicity of the 
wastewater in order not to be harmful for the biological treatment system. 

2  Waste Treatment in the Pharmaceutical Biotechnology Industry Using Green…



124

Pretreatment is mainly accomplished by the so-called in-plant treatment as stated 
previously. This section discusses the end-of-pipe treatment for direct discharge.

Generally, a secondary treatment facility is needed for an end-of-pipe treatment 
for pharmaceutical wastes [13]. The treatment schemes involve primary treatment 
(screening, equalization, neutralization) followed by either a secondary biological 
treatment or a secondary physicochemical treatment. Additional tertiary treatments 
may also be needed.

2.6.4.1 � Primary Treatment

The common primary treatment methods in the pharmaceutical industry are (a) 
coarse solid removal by screening; (b) primary sedimentation, applying gravity 
separation to remove grit and settleable solids and using a skimmer to remove float-
ing oil and grease; (c) primary chemical flocculation/clarification; and (d) dissolved 
air flotation.

2.6.4.1.1  Equalization and Neutralization

Flows are usually required to be equalized, especially if the waste from the produc-
tion plant is not equally distributed (either in flow rate or in waste characteristics) 
around the clock. In this case, an equalization tank is needed to minimize or control 
fluctuations in wastewater characteristics to provide optimum conditions for the 
subsequent treatment processes. The main benefits of equalization are as follows:

	1.	 Providing continuous feed to biological systems over periods when the manufac-
turing plant is not operating

	2.	 Providing adequate dampening of organic: fluctuations to prevent shock loading 
to biological systems

	3.	 Preventing high concentrations of toxic materials from entering the biologi-
cal systems

	4.	 Minimizing chemical requirements necessary for neutralization

Also, neutralization and nutrients addition can be accomplished in the equalization 
step. A pH between 6.5 and 8.5 should be maintained in a biological system to 
ensure optimum biological activities. Neutralization is important for chemical syn-
thesis plants as shown in Table 2.2.

Neutralization is performed by adding basic or acidic substances depending on 
the pH of the waste stream. An economical option is by adding a proportional com-
bination of acid and basic wastewater streams.

The raw materials used in fermentation and biological product extraction manu-
facturing are mainly from natural plants and animals. Nutrients (such as nitrogen 
and phosphorous) may not be needed. However, for some other wastes, nutrient 
addition may be necessary prior to biological waste treatment. Mixing is usually 

L. K. Wang et al.



125

provided to ensure adequate equalization and to prevent settleable solids from 
depositing in the basin [45].

2.6.4.1.2  Screening and Clarification

All waste flows should be passed through screens to remove large suspended matter 
and through clarification (sedimentation or flotation) tanks to remove suspended 
solids. Rectangular gravity clarifiers are usually used for primary sedimentation, 
although circular gravity tanks or dissolved air flotation tanks are equally efficient.

Chemical coagulation and flocculation can also be combined with primary treat-
ment to increase TSS removals. Primary treatment is an important pretreatment for 
the subsequent secondary biological waste treatment, which may remove 20–50% 
of 5-day BOD.

2.6.4.1.3  Primary Flotation Clarification and Secondary Flotation Clarification

When conventional sedimentation cannot effectively remove suspended solids or oil 
and grease, primary flotation may be used instead of primary sedimentation before 
secondary biological waste treatment [46, 47].

In dissolved air flotation (DAF), wastewater is pressurized to 50–90  psi 
(347–624 kPa) in the presence of sufficient air to approach saturation [40, 45, 48, 
49]. When the pressure in the air-liquid mixture is released to atmospheric pressure 
in the flotation unit, micro air bubbles are released from solution. The suspended 
solids or oil globules are floated by these micro air bubbles, rising to the surface 
where they are skimmed off.

DAF can also be used as a secondary clarifier.

2.6.4.2 � Secondary Biological Treatment

2.6.4.2.1  Activated Sludge

Activated sludge is the most widely used secondary biological process for treating 
pharmaceutical wastewater [50–56]. It is mainly used for medium and large waste-
water flows.

A typical activated sludge treatment system consists of an aeration tank for aero-
bic biological treatment, a secondary clarifier for solid separation, and an activated 
sludge return system for sludge recycle [57]. The aeration tanks are loaded with the 
equalized, neutralized, and pretreated wastewater. In the aerobic biological degrada-
tion, the soluble biodegradable wastes are transferred to insoluble microbial 
biomass.

The secondary sedimentation clarifiers settle the biosolids from the biologically 
treated wastewater, resulting in a clear effluent which meets the standards (mainly 

2  Waste Treatment in the Pharmaceutical Biotechnology Industry Using Green…



126

the BOD and TSS) for direct discharge. The major part of the settled biosolids is 
further treated before disposal or reuse. A part of the settled biomass is returned to 
the aeration tank as the return activated sludge.

The return activated sludge is fed to the aeration tank to ensure a sufficient 
amount of microbial population for the degradation of the organic waste is present. 
The biomass is measured by the mixed liquor volatile suspended solids (MLVSS).

Complete mixing and adequate aeration are essential in the aeration tanks. 
Sufficient oxygen should be furnished to maintain dissolved oxygen throughout the 
aeration volume.

There are various types of modes for operating the activated sludge system, such 
as conventional, extended aeration, step aeration, contact stabilization, and com-
pletely mixed. Figure 2.6 shows the flow diagrams of a few selected activated sludge 

Fig. 2.6  Flow diagrams and applications of major activated sludge processes

L. K. Wang et al.



127

processes. The treatment mode is selected according to the characterization of the 
wastes and the goal of treatment [58–60].

Once maximum and normal raw waste loads and flows have been determined, 
the design criteria for the biological treatment plant can be established. In addition 
to the removal of 5-day BOD and suspended solids, some toxic organic matters are 
slightly reduced during the process. Activated sludge treatment systems can be 
designed for the purpose of nitrogen removal by operating the system to accomplish 
nitrification and denitrification [61, 62].

Some activated sludge treatment systems experience severe filamentous micro-
organisms buildup accompanied with very poor settling. A pilot-scale experiment 
was conducted to improve sludge settling for a nitrifying activated sludge system, 
treating 1.2 MGD (4.54 MLD), equivalent to 10,000–15,000 kg 5-day BOD per day, 
of pharmaceutical wastewater from both synthetic and fermentation processes. The 
concentration of filamentous organisms and the mixed liquor sludge volume index 
(SVI) can be reduced by changing the aeration pattern from three aeration basins in 
parallel flow to three completely mixed compartments in series. Such process 
change results in reducing the filamentous population and improving settling 
characteristics.

Alternatively, a secondary flotation clarifier can be adopted to replace a second-
ary sedimentation clarifier to solve the problems of sludge bulking and rising [40, 
57, 63].

According to Mayabhate et al. [64], an oxidation ditch activated sludge system 
was capable of providing acceptable treatment for pharmaceutical wastes.

Datta Gupta et al. [28] described a complete treatment system for antibiotic pro-
duction wastewater including lime neutralization, clarification, activated sludge 
treatment, postaeration, and chlorination. The effluent was disposed of by irrigation, 
while the biosolids were dried and utilized as fertilizer.

Schumann [65] described a treatment system for high-strength pharmaceutical 
wastewater, which included neutralization and aerobic activated sludge treatment 
with aerobic sludge stabilization [29].

2.6.4.2.2  Aerated Lagoon

Aerated lagoons are usually rectangular in shape, with a length-to-width ratio of 
2:1. The depth of lagoons is usually about 8–12 ft (2.44–3.66 m). The lagoon bot-
tom and sides are lined and have a freeboard of at least 3 ft About 1–2 months of 
retention time are required for treatment by an aerated lagoon. The detention time 
and waste loading determine the required lagoon volume, which in turn determines 
the surface area of the lagoon [66].

Complete mixing and adequate aeration are essential. Sufficient oxygen should 
be furnished to maintain dissolved oxygen throughout the entire 8–12-ft depth 
(Fig. 2.7). Aerators should be spaced to provide uniform blending for dispersion of 
dissolved oxygen and suspension of microbial mass. The oxygen provided for aer-
ated lagoons is commonly provided by mechanical aeration, diffused aeration, or 

2  Waste Treatment in the Pharmaceutical Biotechnology Industry Using Green…



128

Fig. 2.7  Aerated lagoon system

induced surface aeration. The mechanical aeration units can be either floating or 
platform-mounted.

The aerated lagoon is the second widely used biological treatment method for 
treating pharmaceutical wastewater. It is mainly used for relatively small plants and 
can achieve 85–95% reduction of 5-day BOD.

2.6.4.2.3  Trickling Filter

Trickling filters are fixed film reactors using a biological process for wastewater 
treatment [67]. It is widely used in pharmaceutical waste treatment for plants 
medium to large in size. The filter medium consists of a bed of coarse material such 
as broken stones, plastic rings, corrugated plastic sheets, or plastic tubes over which 
wastewater is distributed. The plastic media are predominant for high-rate filters 
such as for strong industrial wastewaters with high loading rates. Nitrification-
denitrification can be accomplished by using low loading rates and multistage trick-
ling filtration.

Wastewater is applied to trickling filters by a rotary distributing system. The 
wastewater then trickles downward through the media, on which a zoogleal slime 
layer is formed (Fig. 2.8). Dissolved organic material in the wastewater is trans-
ported into the slime layer where biological oxidation takes place. The effluent liq-
uid is then collected by an underdrain system. Organic removal occurs by adsorption 
and assimilation of the soluble and suspended waste materials by microorganisms 
attached to the media. Oxygen for the process is supplied from air circulating 
through the interstices between the filter media, which increases dissolved oxygen 
in wastewater.

The quantity of biological slime produced is controlled by available food. Growth 
will increase as the organic load increases until a maximum effective thickness is 
reached. This maximum growth is controlled by physical factors including hydrau-
lic dosage rate, type of media, type of organic matter, amount of essential nutrients 

L. K. Wang et al.



129

Fig. 2.8  Trickling filter

2  Waste Treatment in the Pharmaceutical Biotechnology Industry Using Green…



130

present, temperature, and the nature of the particular biological growth. During 
trickling filter operations, biological slime is sloughed off, either periodically or 
continuously. The sloughed biomass is removed in the subsequent clarification pro-
cess. Recirculation of trickling filter effluent is practiced in high-rate trickling filters 
which improve the filter efficiency.

The overall performance of trickling filters is related to the hydraulic and organic 
loading. The performance can be correlated to either hydraulic loading or organic 
loading when the BOD concentration in wastewater and the depth of the filter 
remain constant [67–69]. Other factors that affect the performance of trickling filter 
plants include the specific surface area of media, flow distribution and dosing fre-
quencies, wastewater temperature, recirculation rate, underdrain and ventilation 
system, filter staging, and secondary clarification [67, 70, 71].

It is important to note that either sedimentation clarifiers or dissolved air flotation 
clarifiers can be used as the secondary clarification units for separating the biomass 
from the effluent of trickling filters [63].

2.6.4.2.4  Anaerobic Treatment

Anaerobic treatment involves the breakdown of organic wastes to gas (mainly meth-
ane and carbon dioxide) in the absence of oxygen. This process involves two steps: 
the breakdown of organics by facultative and anaerobic organisms to organic acids 
and the subsequent breakdown of these acids to methane and carbon dioxide 
[51, 72].

Since the anaerobic process has less cell synthesis than that in the aerobic sys-
tem, the nutrient requirements are correspondingly less. The conversion of organic 
acids to methane gas yields little energy. The rate of growth is slow, and the yield of 
organisms by synthesis is low. Therefore, the kinetic rate of removal and the sludge 
yield are considerably less than those in the activated sludge process or the trickling 
filter process. Figure 2.9 illustrates several anaerobic processes that have been used 
in the treatment of pharmaceutical wastewater [73–76].

The conventional anaerobic treatment process provides a continuous or intermit-
tent feeding without solid separation. The detention time is usually 10–30 days and 
the minimum time is 3–5 days.

An anaerobic-contact process provides for separation and recirculation of seed 
organisms, therefore allowing process operation at detention periods of 6–12 h. A 
90% removal of COD was reported for wastewater at a loading of 2.5 kg COD/m3/
day [77].

In an anaerobic filter, the growth of the anaerobic microorganisms occurs on the 
surface of packed media. The filter is operated either in the upflow or downflow 
mode, and part of the effluent is recirculated. The packed filter media also provide 
for the separation of solids and the gas generated in the anaerobic process. Jennet 
and Dennis [78] treated pharmaceutical wastewater and achieved a 97% removal of 
COD at a loading of 3.5 kg COD/m3/day at 37 °C. Sachs et al. [79] used an anaero-
bic filter to treat biological or chemically synthesized pharmaceutical wastewater. 

L. K. Wang et al.



131

Fig. 2.9  Anaerobic wastewater treatment processes

With a loading of 0.56 kg COD/m3/day at 35 °C and 36 h hydraulic retention time, 
they achieved 80% COD removal.

In a fluidized bed reactor, the wastewater is pumped upward through a sand bed. 
Part of the effluent is recycled. Stronach et al. [80] utilized anaerobic fluidized beds 
to treat two types of wastes. The first waste, a propanol-containing waste, was 

2  Waste Treatment in the Pharmaceutical Biotechnology Industry Using Green…



132

nutrient limited and caused inhibition of methanogenesis, whereas the second waste, 
a methylformamidecontaining waste, appeared to contain a non-biodegradable and 
toxic fraction, which did not inhibit methanogenesis but caused a reduction in COD 
removal and erratic volatile acid production. The feed flow had a COD concentra-
tion of 2500 mg/L, which was applied at an organic loading rate of 4.5 kg COD/m3/
day and with a hydraulic retention time of 0.53 day. Final COD removal was 54 and 
45% for the first and second wastes, respectively.

In an upflow anaerobic sludge blanket process reactor, wastewater is directed to 
the bottom of the reactor where it is distributed uniformly. Methane and carbon 
dioxide rise upward and are captured in a gas dome. The flow passes into the settling 
portion of the reactor where solid-liquid separation takes place.

An anaerobic degradation of pharmaceutical antibiotic fermentation wastewater 
was studied at a pilot scale [81] and then was applied to a full-scale treatment plant. 
The waste contained a high proportion of suspended solids representing about 40% 
of the COD as well as residual amounts of antibiotics, extraction solvents, grain 
flours, sugars, protein, and nutrients. Four treatment configurations were piloted: a 
downflow anaerobic filter, a downflow/upflow anaerobic filter, an upflow anaerobic 
sludge blanket, and a low- rate anaerobic reactor. The high-rate systems were ulti-
mately incapable of assimilating the feed pollutants, resulting in excessive loss of 
biomass and, therefore, low soluble COD removals. The low-rate system adequately 
hydrolyzed the feed pollutants and yielded 70% COD and 80–90% TSS removals. 
The presence of antibiotic residuals did not affect the system.

Shafai and Oleszkiewicz [82] investigated the anaerobic ammonification of 
wastewater from an estrogen-extracting pharmaceutical plant. Both flow-through 
and batch anaerobic reactors were used to treat a waste with high loading of total 
dissolved solids (TDS), TKN nitrogen, and total organic carbon (TOC). It was 
found TDS concentrations over 17 g/L in the flow-through reactors and in excess of 
10  g/L in the batch reactors to be inhibitory to both ammonification and 
methanogenesis.

Anaerobic treatment has also been used as an additional treatment to supplement 
the main treatment system. One example is at the Abbott Laboratories in North 
Chicago, Illinois. The healthcare product manufacturer operates a large fermenta-
tion and chemical synthesis plant. The total wastewater flow from the factory is 0.92 
MGD (3.48 MLD); the COD, BOD, and TSS loads are 25,000, 11,500, and 3500 lb/
day, respectively (11,340, 5216, and 1588 kg/day, respectively). About 70–85% of 
the waste is from the fermentation process. The wastewater flow was treated in an 
extended aeration activated sludge plant. To accommodate the growth and expand-
ing load from the fermentation process, a low-rate anaerobic reactor was added as a 
pretreatment step for the high-strength fermentation wastewater prior to aerobic 
treatment. The anaerobic reactor was also used for the digestion of the raw waste 
solids from fermentation and for the wasted sludge from the aerobic system. The 
flow diagram of the treatment plant is shown in Fig. 2.10. The low-rate anaerobic 
reactor performance operating at a temperature of 28.5–32.5 °C and with a hydrau-
lic retention time of 9.5–10.0  days was as follows: 79% removal of COD, 86% 
removal of 5-day BOD, and 83% removal of TSS.

L. K. Wang et al.



133

Fig. 2.10  Aerobic-anaerobic treatment of chemical synthesis and fermentation wastewater 
effluents

Fig. 2.11  Schematic diagram of rotating biological contactors

2.6.4.2.5  Advanced Biological Treatment Methods

Other biological treatment methods utilized in pharmaceutical wastewater are waste 
stabilization ponds [66], rotating biological contactors (RBC) [83–85] (see 
Fig. 2.11), polishing ponds, sequencing batch reactors (SBR) [86], membrane bio-
reactor (MBR), and sequencing batch biofilters [87]. For detailed description of 
these processes, the readers are referred to the books Biological Treatment Processes 
[51], Advanced Biological Processes [72], Membrane and Desalination Technologies 
[123], and Environmental Flotation Engineering [124]. Additional biological treat-
ment processes are introduced in other chapters of this book [175–176].

2  Waste Treatment in the Pharmaceutical Biotechnology Industry Using Green…



134

2.6.4.3 � Tertiary Treatment

Tertiary treatment using physicochemical processes is usually applied for further 
improving the quality of the secondary effluent following biological treatment. 
Examples of these additional treatment methods are the polishing pond, coagula-
tion/flocculation/clarification, secondary neutralization, chlorination, ion exchange, 
and filtration (multimedia, sand, and granular activated carbon) [40, 88].

2.6.4.3.1  Filtration and Carbon Adsorption

Filtration is widely used for polishing wastewater. The most common filter type is a 
multimedia of activated carbon and sand. The filter needs a periodical backwash and 
is used mainly for removal of relatively coarse particles. Granular activated carbon 
is more versatile in dealing with various kinds of small suspended solid particles, 
colloidal, and dissolved pollutants [164, 169].

Carbon adsorption uses activated carbon which has a great specific surface area 
(surface area per unit volume) to effectively adsorb pollutants [40, 88]. Granular 
activated carbon is an effective and economical adsorbent because besides its higher 
specific surface area, it has a high hardness, which lends itself to reactivation and 
repeated use.

The granular activated carbon adsorption process is usually preceded by prelimi-
nary filtration or clarification to remove insoluble particles. Once the carbon is 
depleted, it can be reactivated by heating to a temperature between 1600 and 1800 °F 
(871–982 °C) to volatilize and oxidize the adsorbed contaminates. Oxygen in the 
furnace is normally controlled at less than 1% to avoid loss of carbon by combus-
tion [13].

The application of carbon adsorption in pharmaceutical industry is limited. Most 
of the priority pollutants (heavy metals, volatile organics, and cyanide) are gener-
ally reduced more effectively and with less cost by other technologies. This method 
is particularly applicable in situations where pollutants in low concentrations not 
amenable to treatment by other technologies must be removed from waste streams. 
Holler and Schinner [89] arrived at the same conclusion and stated that for eco-
nomic reasons carbon adsorption should be mainly used as a tertiary treatment for 
final polishing of secondary effluents. Bauer et al. [90] used activated carbon filtra-
tion in an activated sludge system to remove toxic compounds. More details on the 
removal of organics and toxic material from pharmaceutical wastewater effluents 
can be found in [91–99].

Besides the usage of granular activated carbon as a filtration media, powdered 
activated carbon (PAC) has been used as an additive in an activated sludge system 
[26]. One of the experiments showed that the MLSS concentration increased from 
5850 to 8830 mg/L as the PAC dosage to the influent was increased from 208 to 
1520 mg/L. The 0.7 mg/mg PAC dosage resulted in 50% additional removal of COD.

L. K. Wang et al.



135

2.6.4.3.2  Coagulation, Flocculation, and Clarification

Coagulation is a process used for the removal of colloidal and fine suspended par-
ticles [100, 101]. Kharlamova et al. [102] used alum, lime, and bentonite clay as 
coagulants to treat pharmaceutical waste effluents. The treated effluents had lighter 
coloring and increased transparency. The reduction in BOD and COD, however, 
was limited. On the other hand, the researchers were successful in destroying syn-
thetic surfactants used in the production of antibiotics using hydrogen peroxide as 
an oxidant and iron and aluminum ions as catalysts. However, flocculation and 
coagulation may not be effective or cost-efficient for pharmaceutical wastewater 
treatment, although it is able to reduce COD concentrations [64].

PAC can also be applied to a coagulation/flocculation/clarification system for 
removal of toxic substances [63]. Clarification can be either a sedimentation clarifi-
cation or a flotation clarification.

2.6.4.3.3  Chlorination

Chlorination as a means of disinfection is needed before the discharge of effluent 
after biological treatment. For example, post-aeration and chlorination are used in 
addition to activated sludge treatment for wastewater treatment at a penicillin pro-
duction facility [28].

Table 2.10 shows a summary of end-of-pipe treatment methods used for waste-
water treatment in the pharmaceutical industry. It is estimated [13] that the activated 
sludge process is the most widely used biological treatment method, at about 60% 
of the biological treatment plants. Physicochemical treatment methods have been 
used in only 20% of the plants, out of which thermal oxidation is the most 
widely used.

2.6.4.4 � Residue Treatment and Waste Disposal

A large proportion of the material input to the manufacturing process ends up as 
process waste. Fermentation and biological extraction, as well as the formulation 
processes, are typical examples. Besides excess sludges generated during produc-
tion processes, sludge can also be generated in the processes of pretreatment, pri-
mary treatment, secondary treatment, and tertiary treatment.

Fat and oil may also occur during biological extraction manufacturing proce-
dures, which are skimmed-off in flotation or settling tanks. The sludges generated in 
the pretreatment stages usually contain contaminants such as traces of solvents and 
heavy metals. Organic contaminants in the sludge are either (a) traces of solvents 
used in the fermentation, chemical synthesis, and biological extraction manufactur-
ing steps or (b) reactants or byproducts of the chemical synthesis steps. Biological 
sludges, also known as biosolids, need to be thickened, dewatered, conditioned, and 
stabilized before disposal. Disposal methods of sludge include incineration, landfill, 

2  Waste Treatment in the Pharmaceutical Biotechnology Industry Using Green…



136

Table 2.10  Pretreatment pollutants standards [13]

Pollutant
No. of occurrences in 
wastewaters

Max. wastewater concentration level 
(μg/L)

Cyanide 5 590
Acrolein 2 100
Acrylonitrile 1 100
Benzene 6 580
Carbon tetrachloride 1 300
Chlorobenzene 2 11
1,2-dichloroethane 2 290
1,1,1-trichloroethane 4 360.000
1,1-dichloroethane 3 27
Chloroform 6 1350
1,1-dichloroethylene 2 10
1,2-trans-
dichloroethylene

1 550

Ethylbenzene 3 21
Methylene chloride 9 890.000
Bromoform 1 12
Tetrachloroelhylene 1 2
Toluene 6 1050
Trichloroethylene 1 7

and reuse. In the latter two cases, sludge stabilization and disinfection will be 
needed [29, 65].

Recovered solvents may be used as fuel for incineration or other kinds of benefi-
cial uses. Fats and oil may be incinerated or landfilled along with sludge or may also 
be transferred to other industry such as soap manufacturing to be used as raw mate-
rials. Such a beneficial usage of residue is one of the waste exchange programs that 
should be encouraged.

Sludge may be spread on land for agricultural purposes [103] or sold as an ani-
mal feed supplement. However, the wasted biological sludges are generally con-
taminated with varying degrees of potentially toxic materials, which may exclude 
the above two types of beneficial usage.

Wickramanyake [104, 105] discussed the treatment of sludge generated at a 
DNA processing facility. The sludge consisted mainly of biological solids (i.e., bio-
solids), such as cells and cell debris. The solid levels in the sludge samples can vary 
depending on the process used to concentrate solid materials. The solid content and 
physical properties of biosolids significantly affect decontamination processes 
including incineration, thermal (dry heat and steam) treatment, gamma and electron 
radiation, microwave radiation, and chemical decontamination [29]. Each of these 
microbial inactivation techniques can be effective in the treatment of the DNA bio-
solids. Since verification of the extent of decontamination is difficult with biosolids, 
high safety factors should be incorporated into the design of treatment units, and 
good maintenance and operating procedures should be employed.

L. K. Wang et al.



137

Incineration may not be legally practiced in some areas, such as New York City. 
The New York City Department of Environmental Protection has developed com-
prehensive plans to handle sludge problems [106]. The plan includes heat drying, 
composting, chemical stabilizing of dewatered biosolids, landfilling (mainly for 
toxic-containing biosolids), and, more importantly, beneficial usage. The beneficial 
applications include the spreading of biosolids on or just below the surface of land 
to benefit soil and plants and as a substitute for soils imported by the city for daily 
cover at active landfills or as capping material for closed landfills.

2.7 � Case Study

This section uses a factory producing antibiotics by fermentation as an example of 
waste generation and end-of-pipe treatment in the fermentation pharmaceutical 
industry.

2.7.1 � Factory Profiles

Ansa, a plant at Izmit, Turkey, produces antibiotic pharmaceutical products by fer-
mentation. It has the capacity to produce 120 metric ton/year of tetracycline and 
oxytetracycline derivatives and 1.5–2.0 metric ton/year of gentamicin sulfate. The 
following description covers the period when the production rate of the factory was 
50–60% of full capacity. The production was carried out year round, 7 days a week 
and 24  h a day with three shifts. The maximum daily production capacity was 
400 kg/day for tetracycline and oxytetracycline and 20 kg per 3 days (intermittent 
production) for gentamicin [107].

2.7.2 � Raw Materials and Production Process

The production used different raw materials from agricultural sources and used 
various chemicals (Table 2.11).

Figure 2.12 shows the production mode. A bacterial-based mycelium was first 
produced in the microbiology laboratory.

The fermentation involved two phases: solubilization of antibiotics by acidifica-
tion and filtration. The whole process was carried out on a batch basis.

The processes following the filtration of fermentation product were slightly dif-
ferent between tetracycline and oxytetracycline production and gentamicin produc-
tion. For tetracycline and oxytetracycline production, the fermentor filtrates were 
treated by extraction, pH adjustment, filtration, precipitation, centrifugation, com-
plex formation and crystallization, and purification, before yielding the final 

2  Waste Treatment in the Pharmaceutical Biotechnology Industry Using Green…



138

Table 2. 11  Solubility Products (Ksp) for Insoluble Metal Salts [13]

Compound Ksp Metal Ion Conc. (μg/L)

CuS 6 × 10−36 1 × 10−10

NiS 2 × 10−25 8 × 10−6

ZnS 1.6 × 10−25 2 × 10−5

Cu(OH)2 3.5 × 10−19 25
Ni(OH)2 1.5 × 10−15 400
Zn(OH)2 1.8 × 10−14 1 × 10−3

Fig. 2.12  Antibiotic production process system [107]

product. For gentamicin production, the filtrates were treated by extraction, chro-
matographic resin adsorption, evaporation, filtration, crystallization, or spray drying 
to yield the final product.

2.7.3 � Waste Generation and Characteristics

The production generated 33 sources of wastewater discharges. They can be grouped 
into seven main processes:

	1.	 Wastewaters from fermentation processes (strong)
	2.	 Wastewaters from extraction and purification processes (strong)
	3.	 Wastewaters from recovery process (strong)
	4.	 Floor and equipment washings (dilute)

L. K. Wang et al.



139

	5.	 Laboratory wastes, miscellaneous wastes (varied)
	6.	 Sanitary wastes
	7.	 Waste cooling water (uncontaminated)

These waste streams can be further grouped into three groups: the strong process 
wastes, the diluted wastes, and the cooling water. The strong process wastes were 
from fermentation process, extraction and purification processes, and recovery pro-
cess. The diluted wastes were from the floor and equipment washings, laboratory 
wastes, and miscellaneous wastes (varied). The cooling water was confined, without 
contacting with processing water, which, in fact, was uncontaminated and generated 
no waste.

The flow rates for the three main streams were as follows:

	1.	 Strong process wastes: Q = 120 m3/day
	2.	 Diluted wastes: Q = 160 m3/day
	3.	 Cooling water: Q = 1000 m3/day

Table 2.12 lists the flow and concentrations of some major traditional wastes for 
the above first two major types of wastewater. The process wastes were very strong 
in organic content, having a 5-day BOD of 13,500 mg/L, a COD of 34,000 mg/L, 
and a BOD/COD ratio of 1:2. The total loads were 1680 kg/day of 5-day BOD and 
4180  kg/day of COD.  The diluted wastes had 400  mg/L of 5-day BOD and 
600 mg/L of COD.

In fact, full segregation of the strong and dilute waste streams was not possible 
due to the complexity of existing piping system. The process wastes and dilute 
wastes were actually diluted with the wasted cooling water down to a 5-day BOD of 
8400 and 50  mg/L, respectively, and the flow rates at 200 and 800  m3/day, 

Table 2.12  Methylene chloride removal in packed column steam stripper [13]

Sample 
number

Feed 
temp. 
(°C)

Overhead 
temp. (°C)

Bottoms 
temp. (°C)

Feed rate 
(gpm)

Steam 
rate (L/h)

Methylene chloride 
(mg/L)
Influent Effluent

1 87 97 104 9.6 160 NAa 0.926
2 86 98 102 8.9 160 NA 5.10
3 86 94 101 9.0 150 NA 4.94
4 86 89 102 9.0 150 NA 3.00
5 85 89 102 9.0 150 NA 1.99
6 85 86 102 9.0 150 NA 5.70
7 85 84 102 9.0 155 NA 22.80b

8 84 84 101 9.0 155 NA 38.05b

Composite of Influent samples 260 NA
Average of all effluent datum points 10.31
Average of effluent datum points obtained under normal operating 
conditions

3.61

a NA means not analyzed. 1 gpm = 3.785 LPM = 3.785 L/min
b Efffluent concentrations under upset conditions, overhead temperature < 85°

2  Waste Treatment in the Pharmaceutical Biotechnology Industry Using Green…



140

respectively, as shown in Table 2.12. Combining the waste streams yielded a total 
flow of 1000 m3/day and 5-day BOD of 1720 mg/L.

The strong process waste didn’t maintain a uniform composition, which was 
drastically affected when tetracycline and oxytetracycline were alternately pro-
duced together with gentamicin. Moreover, the strong waste had strong sulfate level 
and frequent changes in the products and wastewater properties. An adequate dilu-
tion of process waste could avoid the toxicity and BOD shock load when otherwise 
treating a smaller flow and stronger waste, where a high concentration of sulfate and 
more variable discharge were encountered. These factors all affected the treatability 
properties of the wastes.

2.7.4 � End-of-Pipe Treatment Case Histories and Green 
Environmental Technologies

2.7.4.1 � Case Histories of Current Technologies

Table 2.13 presents a summary of all end-of-pipe treatment processes [11, 12]. 
However, aerobic treatment scheme was selected for end-of-pipe waste treatment as 
an engineering project. Anaerobic treatment was not chosen because (a) a total of 
360,000  m3/day of air, with oxygen content, was regularly discharged from the 
plant, favoring an aerobic process as an economic treatment system, and (b) the 
inhibition problems were possibly due to high sulfate levels, frequent changes in 
products, and fluctuation in wastewater characteristics.

An activated sludge treatment system shown in Fig.  2.13 was selected and 
designed for the pharmaceutical plant [107]. Tables 2.14 and 2.15 introduce the raw 
material consumption and the wastewater characteristics, respectively, of the antibi-
otic production plant [107]. It basically involved a separate equalization of waste 
streams, pH adjustment, aeration, activated sludge system, secondary clarification, 
and biosolid treatment.

The strong and diluted wastes (flow rates of 200 and 800 m3/day and with 5-day 
BOD at 8400 and 50 mg/L, respectively) were equalized in separate tanks, because 
they had quite different waste discharge rates and continuous variation in waste 
characters around the clock. The two equalized waste streams were then combined 
for the next treatment step: pH adjustment. The combined waste had a 5-day BOD 
of 1720 mg/L and a flow rate of 1000 m3/day.

The waste stream was then sent to a single-stage activated sludge unit. The aera-
tion tank had four aeration compartments in series and was designed for a hydraulic 
detention time of 24 h.

The two alternating process wastes (i.e., tetracycline and oxytetracycline were 
alternately produced together with gentamicin) showed substantially different prop-
erties affecting the mode of treatment. The yield value was much lower for oxytet-
racycline waste. Oxytetracycline had also a very high maximum substrate utilization 
rate (k), but it took a significantly large range of substrate concentration to reach this 

L. K. Wang et al.



141

Table 2.13  Summary of end-of-pipe treatment processes [11, 12]

End-of-pipe technology Number of plants

Equalization 62
Neutralization 80
Primary treatment 61
Coarse settleable solids removal 41
Primary sedimentation 37
Primary chemical flocculation/clarification 12
Dissolved air dotation 3
Biological treatment 76
Activated sludge 52
Pure oxygen 1
Powdered activated carbon 2
Trickling filter 9
Aerated lagoon 23
Waste stabilization pond 9
Rotating biological contactor 1
Other biological treatment 2
Physical/chemical treatment 17
Thermal oxidation 3
Evaporation 6
Additional treatment 40
Polishing ponds 10
Filtration 17
Multimedia 7
Activated carbon 4
Sand 5
Other polishing 17
Secondary chemical flocculation/clarification 5
Secondary neutralization 5
Chlorination 11

level as attested by a high half saturation constant (Ks). The tetracycline waste 
appeared to be biodegradable at a much slower rate (k = 0.5/day), but it had an 
inherent instability as far as substrate removal rates to be employed in the treatment, 
since its half saturation constant was comparatively too low. The operation showed 
that, under the hydraulic detention time of 1 day, the activated sludge system could 
yield an effluent 5-day BOD of 120 mg/L with a substrate removal rate of 0.31/day 
and an MLVSS concentration of 4200  mg/L.  The designed treatment plant was 
capable to achieve 90% removal for 5-day BOD and 80% removal for COD.

2  Waste Treatment in the Pharmaceutical Biotechnology Industry Using Green…



142

Fig. 2.13  Wastewater treatment system: a case study [107]

Table 2.14  Raw materials consumption for antibiotic production—case study [107]

Raw materials
Usage (tone 
per year)

Carbohydrate sources: Starch, dextrin, sugars, vegetable oils 1500
Protein sources: Soy meal, soy flour, com. Steep liquor gluten 300–100
Minerals: ammonium sulfate, ferrous sulfate, manganese sulfate, cobalt chloride, 
calcium chloride, sodium ferrocyanide, sodium hydrogen sulfide. Phosphates

25

Ammonia. 23% 100–200
Acids, Bases: NaOH, HCl, H2SO4, oxalic acid 600–700
Quarternary ammonium salts 100–125
Antifoams 30
Solvents (all regenerated): acetone, methanol, oxitol. n-butanol 500
Urea 150–200

Note: 1 ton/year = 907.2 kg/year

2.7.4.2 � Green Environmental Technologies Developed by the Lenox 
Institute of Water Technology (LIWT)

The Lenox Institute of Water Technology (LIWT) has developed many modern dis-
solved air flotation (DAF) clarifiers, dissolved air flotation-filtration (DAFF) pack-
age plants, and DAF-DAFF package plants. The filtration portion can be either sand 
filtration or GAC filtration. Through Krofta Engineering Corporation (KEC) and its 
partners, over 3000 DAF, DAFF, and combined DAF-DAFF water and wastewater 
treatment plants have been installed around the world. The LIWT has also devel-
oped several multistage hybrid green environmental technologies which are both 
technically feasible and economically feasible for treating the pharmaceutical and 
other industrial wastewater depending on the characteristics of original industrial 
effluent: (a) DAF-DAFF-UV photocatalytic oxidation (one of AOP) for pretreat-
ment, (b) DAF-aerobic biological-DAFF-UV photocatalytic oxidation for treating 
low-concentration wastewater, (c) DAF-anaerobic-aerobic biological-DAFF-UV 
photocatalytic oxidation for treating medium- to high-concentration wastewater, 
and (d) DAF-anaerobic-aerobic biological-DAFF-UF-UV photocatalytic oxidation 

L. K. Wang et al.



143

Table 2.15  Characteristics of wastewater streams—case study [107]

Parameters Process wastes Other diluted wastes

Flow, m3/day 120 160
pH 6.5–8.5 7.0–8.0
Alkalinity, mg/L 2000 –
BOD5. mg/L 13,500 400
COD, mg/L 34,000 600
SS, mg/L 1500 300
TKN-N, mg/L 1500 40
Total P, mg/L 70 10
Sulfates, mg/L 3000
Temperature, °C Ambient Ambient

for treating extremely high-concentration wastewater. The researchers and PhD stu-
dents are invited to study the LIWT systems further. Adopting a hybrid green envi-
ronmental technology consisting of both biological system (aerobic alone or 
anaerobic-aerobic depending on the organic concentration of the wastewater) and 
UV-photocatalytic oxidation will be a feasible solution to treating the pharmaceuti-
cal wastewater or similar.

2.7.5 � Pharmaceutical Waste Minimization Case Study 
of Hennepin County Medical Center

2.7.5.1 � Company Overview [108]

Hennepin County Medical Center (HCMC), a public teaching hospital in 
Minneapolis, Minnesota, is a nationally recognized level one trauma center and the 
third largest hospital in the Twin Cities. HCMC has over 356,000 patient visits 
annually.

2.7.5.2 � Waste Reduction Project [108]

In 2006, HCMC returned over 900 different outdated pharmaceuticals, most in mul-
tiple quantities, through the reverse distribution process. The total cost to purchase 
was $146,411. Of this amount, only 202 items were credited for a total of $75,657. 
Therefore, a waste reduction project was conducted at HCMC that focused on 